- ‘ -
APPENDIX D

HYDROLOGY, WATER QUALITY, AND
ONSITE WASTEWATER TREATMENT SYSTEM REPORTS

- ‘;






ENSITU
Engineering Inc
685 Main St.
Suite A

Morro Bay, CA
93442

Tel: 805.772.0150
Fax: 805.772.0813

ADVANCED ONSITE WASTEWATER TREATMENT | |
SYSTEM ensitu@ensitu.com

4000 MALIBU CANYON ROAD
MALIBU, CA

PREPARED BY:
ENSITU ENGINEERING, INC.
JOHN N YAROSLASKI
12/3/2012


mailto:ensitu@ensitu.com

- December 2012

/’f %H\\\ 444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx
ENSITY,

Engineering Inc
685 Main St.
Suite A

Morro Bay, CA
93442

Tel: 805.772.0150
Fax: 805.772.0813

ensitu@ensitu.com

Page 2 of 60

Modified: December, 03, 2012 at 091 | hours
Modified by:  NikoJohnCYaroslaski
[...]
enroll under the RWQCB WDR or WRR and State Health Department Title 22 guidelines for water ensitu@ensitu.com
reclamation for reuse.

Mindful of the project’s proximity to the Ocean, and the variety of external influences in Malibu that have Page 9 of 60

the potential to deleteriously affect surrounding waters, EE| has selected an advanced biological treatment
system and provides disinfected tertiary filtered recycled water in accordance with State health
Department Title 22 Sections 60301.230 Disinfected tertiary recycled water and 60301.320 Filtered
wastewater. The system will treat wastewater to levels outlined by the California Ocean Plan (“Ocean
Plan”), the Los Angeles Basin Plan (“Basin Plan”), and the WDR. As directed by Title 22 these effluent
levels will be achieve and monitored before the effluent is reclaimed onsite for irrigation (see Section
61.03.A). The system is designed to recycle all water onsite through irrigation. The system is designed so it
will not discharge wastewater into the soil for disposal

To ensure that the System will be maintained and operated to achieve the water quality levels specified in
this Report, the System operators will employ an extensive monitoring program and follow a carefully
developed operations and maintenance plan.

MALIBU

NNUL&&"‘ b

SR MneoiSy
[}

Malibis Bluffs Pirk. i~

Figure | Site Plan

"Dedicated to achieving higher standards in onsite and decentralized wastewater systems."


mailto:ensitu@ensitu.com

.r/f{__ _ ]
=

Engineering Inc
685 Main St.
Suite A

Morro Bay, CA
93442

Tel: 805.772.0150
Fax: 805.772.0813

ensitu@ensitu.com

Page 10 of 60

=

December 2012
444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx

To most effectively demonstrate the System’s ability to meet water quality objectives, the Report is
structured as follows:

Section 2, page | | provides general project data, design data, and design calculations
Section 3, page |5 provides numeric effluent limits.

Section 4, page 17, provides design data

Section 5, page 2| describes general a general overview of the project and site

Section 6, page 23 outlines selected applicable regulations, standards, and other requirements
the System has been designed to meet.

0, page 33 describes the current hydrologic conditions of the Site and the effects the System
will have on those conditions.

Section 8, page 37 provides detailed system description, function, and design characteristics
of the system.

Section 9, page 47 provides a summary of the irrigation system recycling design

Section 10, page 55 provides a summary of the Title 22 Engineering Report that will be
provided to California State Health

Section | |, page 59 offers information about how the System will be operated and monitored
to ensure that ongoing operation of the System will continue to meet State Health
requirements for water recycling (Title 22).

Section 12, page 61 provides conclusions to the Report.

The Appendixes provide the regulations and standards the System was designed to meet, a
detailed Geological Report for the Site, complete engineering drawings, System component
descriptions and ratings, System component regulatory approvals, and other scientific
information.

"Dedicated to achieving higher standards in onsite and decentralized wastewater systems."


mailto:ensitu@ensitu.com

December 2012

444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx

SECTION 2 PROJECT DATA

PART | - GENERAL DATA

1.0l1.  Project Information and Reports

Table |

General Data, Project Information and Reports

Owner: I-

Green acres, LLC

Project Address: 2-

4000 Malibu Canyon Road, Malibu, CA 90265

Project Description: 3-

Construction of Advanced Wastewater Treatment Facility and

Appurtenances

Watershed Location 4-

USGS HUC12-180701040204

Wastewater Engineer 5-

Ensitu Engineering Inc.
685 Main Street, Suite A
Morro Bay, Ca 93442
Tel: (805) 772-0150
Contact: John Yaroslaski, PE
email: jyaroslaski@ensitu.com

Civil Engineer 6-

Psomas
555 South Flower Street, Suite 4400
Los Angeles, CA 90071
Tel: (213) 223-1400
Contact: Andrew Nickerson, PE
email: anickerson@psomas.com

Geotechnical Consultant: 7-

GeoSoils Consultants, Inc.
6634 Valjean Avenue
Van Nuys, CA 91406
Tel: (818) 785-2158
Contact: Rudy Ruberti CEG
Karen Miller GE
email: rruberti@geosoils.com

Geotechnical Baseline 8-
Report “GBR”

Geologic and Geotechnical Engineering Review of proposed
On-Site Wastewater Treatment System, April 2, 2012
See Appendix C this report

Landscape Irrigation 9-
Consultant

Independent Irrigation Consultants, Inc.
512 Civic Center Drive
Oceanside, CA 92054
Contact: Steve Baker
email: steve@independentirrigation.com

Landscape Irrigation 10-
Baseline Report “LIBR”

Landscape Water Requirement Plan, Rancho Malibu Resort
Malibu, CA, December 3, 201 |
See Appendix C this report

Hydrogeological I'-
Consultant:

Earth Forensics Inc.
12532 Vista Panorama
North Tustin, CA 92705
Contact: Dr. W. Richard Laton CHg, PG
wlaton@fullerton.edu

Hydrogeological Baseline [2-
Report “HGBR”

Hydrogeologic Assessment of the Proposed Rancho Malibu,
April 13,2012
See Appendix C this report

Local Governing Agency 13-

City of Malibu

"Dedicated to achieving higher standards in onsite and decentralized wastewater systems."

ENSITU
|
S——

Engineering Inc

685 Main St.

Suite A

Morro Bay, CA
93442

Tel: 805.772.0150
Fax: 805.772.0813

ensitu@ensitu.com

Page || of 60


mailto:ensitu@ensitu.com
mailto:steve@independentirrigation.com

N
g

Engineering Inc
685 Main St.
Suite A

Morro Bay, CA
93442

Tel: 805.772.0150
Fax: 805.772.0813

ensitu@ensitu.com

Page 12 of 60

December 2012

444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx

State Agency

14-

Regional Water Quality Control Board Los Angeles Region
(“RWQCB”)

1.02. Elevations

Table 2 General Data, Site Elevations

I5-  Average Site Elevation 210 ft

16- Minimum Site Elevation 230+ ft

I7- Maximum Site Elevation at 120+ ft
Extent of Work

"Dedicated to achieving higher standards in onsite and decentralized wastewater systems."



mailto:ensitu@ensitu.com

December 2012

444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx

PART 2- BASIS FOR EFFLUENT LIMITS

2.0l.  Environmental Protection Agency (“EPA”)
Table3 EPA Watershed
Project Watershed 18- USGS HUCI2-180701040204
Water bodies in 9- Santa Monica Bay
Watershed
Applicable TMDLs 20- RWQCB Resolutions Nos. 01-018, 02-004 (dry weather), and
02-022 (wet weather)
21- Rolling 30-day Geometric Mean Limits
22- Total coliform density shall not exceed 1,000/100 ml.
23- Fecal coliform density shall not exceed 200/100 ml.
24- Enterococcus density shall not exceed 35/100 ml.
25-  Single Sample Limits
26- Total coliform density shall not exceed 10,000/100 ml.
27- Fecal coliform density shall not exceed 400/100 ml.
28- Enterococcus density shall not exceed 104/100 ml.
29- Total coliform density shall not exceed 1,000/100 ml, if the

ratio of fecal-to-total coliform exceeds O.1.

2.02.  State Health Department Title 22

Table4  State Health, Title 22, Uses

Recycled Water Uses

30-

Section 60304 Use of Recycled Water for irrigation
See Section 61.04.A

Table 5 Regional Wate

r Quality Control Board

Basis Plan Figure: 31-  Figure 1-2,
See Appendix A, Figure 6, and Figure 7 this report
Hydraulic Unit: 32-  404-21
See Appendix A, Figure 6, and Figure 7 this report
Watershed | Title 33- Dan Blocker Memorial (Corral) Beach
Watershed | Beneficial 34- NAV-E
Uses 35- RECI-E
36- REC2-E
37- COMM-E
38- MAR-E
39- WILD-E
40- SPWN-P
41- SHELL-E

Beneficial Use Definitions

NAV — Navigation

RECI| — Water Contact Recreational

REC2 — Non-contact Water Recreational

COMM - Commercial and Sport Fishing

MAR — Marine Habitat

WILD - Wildlife Habitat

SPWN - Spawning, Reproduction, and/or Early Development
SHELL — Shellfish Harvesting

E — Existing Beneficial Use

P — Potential Beneficial Use

| — Intermittent Beneficial Use

"Dedicated to achieving higher standards in onsite and decentralized wastewater systems."

S5

Engineering Inc
685 Main St.
Suite A

Morro Bay, CA
93442

Tel: 805.772.0150
Fax: 805.772.0813

ensitu@ensitu.com

Page 13 of 60


mailto:ensitu@ensitu.com

T December 2012

/’fi___ ___%H\\\ 444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx
ENSITY,

Engineering Inc
685 Main St.
Suite A

Morro Bay, CA
93442

Tel: 805.772.0150
Fax: 805.772.0813

ensitu@ensitu.com

Page 14 of 60

"Dedicated to achieving higher standards in onsite and decentralized wastewater systems."


mailto:ensitu@ensitu.com

PR
—

December 2012
444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx

SECTION 3 NUMERIC EFFLUENT LIMITS

1.01.  Effluent Limits Engineering Inc
685 Main St.
Table 6  Effluent Limits for Site Surface Irrigation not Suite A
. Morro Bay, CA
considered a Landscape Impoundment 93442
Geometric 7-day Max

o _ 30-day Max Tel: 805.772.0150

Description Unit Mean (Peak Fax: 805.772.0813
(Design / Design)
Working) ensitu@ensitu.com

42- Total Suspended Solids mg/L <30

(TSS) Page 15 of 60
43- Biochemical Oxygen mg/L <30

Demand (BOD)
44-  Ammonia (NH;-N) mg/L <22
45-  Total Coliform' mpn/100mL 1,000 - 1,000
46- Fecal Coliform' mpn/100mL 200 - 400
47- Enterococcus' mpn/100mL 35 -- 104
48- Total Nitrogen n? mg/L 10 -- I5
49-  Turbidity? NTU - - 2

'Total Coliform, fecal coliform, and enterococcus limit based on RWQCB Resolutions Nos. 01-018, 02-004
(dry weather), and 02-022 (wet weather)

*Total Nitrogen limit based on similar projects in basin. Limit exceeds TMDL and ocean plan limits

3Total Nitrogen to include Nitrate-N, Nitrite-N, Ammonia-N, and Organic Nitrogen

*Turbidity Based on 60301.320. Filtered wastewater has been passed through a microfiltration, ultrafiltration,
nanofiltration, or reverse osmosis membrane so that the turbidity of the filtered wastewater does not
exceed any of the following: 0.2 NTU more than 5 percent of the time within a 24-hour period; and 0.5
NTU at any time

"Dedicated to achieving higher standards in onsite and decentralized wastewater systems."


mailto:ensitu@ensitu.com

T December 2012

/’fi___ ___%H\\\ 444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx
ENSITY,

Engineering Inc
685 Main St.
Suite A

Morro Bay, CA
93442

Tel: 805.772.0150
Fax: 805.772.0813

ensitu@ensitu.com

Page 16 of 60

"Dedicated to achieving higher standards in onsite and decentralized wastewater systems."


mailto:ensitu@ensitu.com

December 2012

444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx

SECTION 4 DESIGN DATA
PART | -

Table 7

TYPICAL RAW WASTEWATER CHARACTERISTICS

Design Data, Typical Raw Wastewater Characteristics

Design | Actual Values (Malibu Winter
Constituent Unit Value Canyon WWTF)
Max Min Ave
50- Total Suspended Solids (TSS) mg/L 130 219 59 130
51-  Biochemical Oxygen Demand mg/L 480 380 274 318
(BOD;)
52- Chemical Oxygen Demand mg/L Il 1250 914 Il
(COD)
53-  Ammonia (NH;-N) mg/L 52 64 34 52
54- Total Kjeldahl Nitrogen mg/L 54 68 35 54
(TKN)
55-  Organic Nitrogen mg/L 2 4 I 2
PART2- FLOW CHARACTERISTICS
Table 8 Design Data, Flow Characteristics
56- Peak Design Flow 39,000 gpd
57-  Average Flow (Design/Working | 26,000 gpd
Flow)
58- Peak Hour Flow 43,000 gpd
59-  Min Flow 10,000 gpd
PART 3- TANKAGE
3.0l.  General
Table 9 Design Data, Tankage —General
60- Total Tank Capacity 215,000 gallons (“gal”)
61- Total Number of Tanks 10
62- Grease Interceptor (“GI”) Capacity High High TK-101 25,500 gal
("HH")
63- TK-10I Working Capacity 24,700 gal
64- TK-10I Capacity Low Low (“LL”) 22,400 gal
65- Trash Trap (“TT”) Capacity HH TK-201 40,600 gal
66- TK-201 Working Capacity 39,270 gal
67- TK-20I Capacity LL 35,600 gal
68- Equalization Tank (“EQ”) Capacity HH TK-301 40,600 gal
69- TK-30I Capacity High 37,579 gal
70-  TK-301 Capacity Working 26,000 gal
71-  TK-301 Capacity Low 4,700 gal
72-  TK-301 Capacity LL 2,800 gal
73-  Anoxic Tank Capacity HH TK-401 15,150 gal
74-  TK-401 Capacity Working 14,660 gal
75-  TK-401 Capacity LL 13,300 gal
76-  Aerobic Tank Capacity HH TK-501 25,450 gal
77-  TK-501 Capacity Working 24,600 gal
78- TK-501 Capacity LL 22,300 gal

"Dedicated to achieving higher standards in onsite and decentralized wastewater systems."

ENSITU
|
S——

Engineering Inc

685 Main St.

Suite A

Morro Bay, CA
93442

Tel: 805.772.0150
Fax: 805.772.0813

ensitu@ensitu.com

Page 17 of 60


mailto:ensitu@ensitu.com

N
g

Engineering Inc
685 Main St.
Suite A

Morro Bay, CA
93442

Tel: 805.772.0150
Fax: 805.772.0813

ensitu@ensitu.com

Page 18 of 60

December 2012

444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx

79-  Clear Well Capacity HH TK-801 25,564 gal
80- TK-80I Capacity High 23,700 gal
81- TK-80I Capacity Working 16,400 gal
82- TK-80I Capacity LL 1,760 gal
83-  Clear Well Capacity HH TK-901 25,564 gal
84- TK-90I Capacity High 23,700 gal
85- TK-90I Capacity Working 16,400 gal
86- TK-90I Capacity LL 1,760 gal
3.02.  TK-l0l
Table 10 Design Data, TK-101
87- TK-10I Hydraulic Retention Time (“HRT”) HRT,, 68.1 hours
Working Capacity and Design Flow
88- TK-10I HRT Peak Flow Working Capacity HRT, 47.5 hours
89- TK-10I Emergency Storage Volume at Working 1,083 gal
Capacity
90- TK-101 Emergency Response Time at Working | hours
Capacity and Design Flow
3.03. TK-201
Table |1 Design Data, TK-201
91- TK-20I Hydraulic Retention Time (“HRT”) HRT,, 24.1 hours
Working Capacity and Design Flow
92- TK-201 HRT Peak Flow Working Capacity HRT, 21.9 hours
93- TK-201 Emergency Storage Volume at Working 1,730 gal
Capacity
94- TK-201 Emergency Response Time at Working 1.6 hours
Capacity and Design Flow
95-  TK-20I Effluent Filter Mesh Size 1/16 inch
PART4- SYSTEM RESPONSE TIMES
Table 12 System Response Times
96- TK-10I through 901 Emergency Storage 38,330 gal
Volume at Working Capacity
97- TK-10I through 901 Emergency 35.4 hours
Response Time at Working Capacity and
Design Flow
98- TK-101 through 901 Emergency 23.6 hours
Response Time at Working Capacity and
Peak Flow
99- TK-10l through 901 Emergency 21.4 hours
Response Time at Working Capacity and
Peak One-Day Flow

"Dedicated to achieving higher standards in onsite and decentralized wastewater systems."



mailto:ensitu@ensitu.com

oL

December 2012
444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx

PART5- PROCESS DESIGN

5.0l.  Membrane Bio-Reactor (“MBR”)

Table 13 Design Data, MBR

100- MBR Design Flow 26,000 gpd
101- MBR Average Flow 26,000 gpd
102- MBR Peak Flow 39,000 gpd
103- MBR Min Flow 10,000 gpd
104- MBR Peak One Day Flow 43,000 gpd
5.02.  Ultraviolet Disinfection (“UV”)
Table 14 Design Data, UV
105- Number of Units 2
106- Design Flow to UV 40 gpm
107- Minimum Flow to UV 10 gpm
108- Peak Flow to UV 80 gpm
109- Manufacturer Wedeco

PART 6 -

IRRIGATION FIELD DESIGN

Table I5 Design Calculations, Irrigation Field See Section 9 and Appendix C

[10- LIBR

Landscape Water Requirement Plan, Rancho
Malibu Resort Malibu, CA, December 3, 201 |

I11- Weather Station

Santa Monica #99

112- Location

Latitude: 34.04
Longitude -118.48

| 13- Date Station Was Activated

December 11, 1992

I 14- Sample Data Set Range

December |1, 1992-August 30, 2012

I 15- Design Wastewater Flow 26,000 gpd
I 16- CWeighted Composite Landscape 1.2964
Coefficient K+ (see Landscape Water
Requirement Plan, Rancho Malibu Resort
Malibu, CA, December 3, 201 1)
I 17- Assumed Precipitation Available for 40%
Irrigation after Runoff
| 18- Design Flow to Irrigation Field 26,000 gpd
I19- Total Irrigation Area 904,497 ft?

120- Storage Required

482,510 gallons

"Dedicated to achieving higher standards in onsite and decentralized wastewater systems."

Engineering Inc
685 Main St.
Suite A

Morro Bay, CA
93442

Tel: 805.772.0150
Fax: 805.772.0813

ensitu@ensitu.com

Page 19 of 60


mailto:ensitu@ensitu.com

T December 2012

/’fi___ ___%H\\\ 444-01.060 Rancho Malibu Hotel RWQCB and City of Malibu Report 2012-001.docx